SPORTON LAB.

FCC RF Test Report

Report No. : FR3D2703E

11AX160MIMO_Antl_6345

Spectrum :%1
Ref Level 10.00 dBm  Offset 14.95 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.57 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -248,400 MHz 2,000 MHz 5.94904 GHz -47.45 dBm -44.88 dB -4.88 dB
-248,400 MHz | -165.600 MHz 2,000 MHz 6.09688 GHz -48.32 dBm -45.74 dB -5.79 dB
-165.600 MHz -83.800 MHz 2,000 MHz 6.18304 GHz -42.45 dBm -39.88 dB -12.23dB
-83.800 MHz -82,800 MHz 2,000 MHz 6.26124 GHz -39.51 dBm -36.93 dB -17.77 dB
82.800 MHz 983.800 MHz 2.000 MHz 6.42876 GHz -40.09 dBm -37.51dB -18.35 dB
983.800 MHz 165.600 MHz 2,000 MHz 6.51040 GHz -46.75 dBm -44.18 dB -16.20 dB
165.600 MHz 248,400 MHz 2,000 MHz 6.59312 GHz -47.43 dém -44.86 dB -4.90 dB
248,400 MHz 400.000 MHz 2.000 MHz 6.72680 GHz -47.22 dgm -44.64 dB -4.64 dB
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Spectrum :%1
Ref Level 10.00 dBm Offset 14.92 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.41dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -250,800 MHz 2,000 MHz 5.94536 GHz -47.37 dBm -44.96 dB E
-250,800 MHz | -167.200 MHz 2,000 MHz 6.09432 GHz -48.30 dBm -45.88 dB K
-167.200 MHz -84.600 MHz 2,000 MHz 6.18248 GHz -42.30 dBm -39.89 dB .
-84.600 MHz -83.600 MHz 2,000 MHz 6.26044 GHz -40.16 dBm -37.74 dB k
83.600 MHz 84.600 MHz 2.000 MHz 6.42956 GHz -39.88 dBm -37.47 dB .
84.600 MHz 167.200 MHz 2,000 MHz 6.51192 GHz -45.63 dBm -43.21dB .
167.200 MHz 250,800 MHz 2,000 MHz 6.59560 GHz -47.43 dém -45.01 dB |
250,800 MHz 400.000 MHz 2.000 MHz 6.71464 GHz -47.14 dgm -44.73 dB ;
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11AX160MIMO_Antl_6505

Spectrum :%1
Ref Level 10.00 dBm Offset 14.76 dB Mode Sweep
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.63 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.24832 GHz -47.94 dBm -46.31 dB -6.31dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.25792 GHz -47.94 dBm -46.31 dB -6.33 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.34280 GHz -42.97 dBm -41.34 dB -13.60 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.42164 GHz -37.27 dBm -35.64 dB -16.48 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.58836 GHz -38.02 dBm -36.39 dB -17.22 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.66232 GHz -44.33 dBm -42.70 dB -1544 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.75152 GHz -47.45 dgm -45.82 dB -5.92 db
247.200 MHz 400.000 MHz 2.000 MHz 6.90432 GHz -46.93 dBm -45.30 dB -5.30 dB
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Ref Level 10.00 dBm  Offset 15.04 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
S
-10 dBém
-20 dBm
-30 dBm " —
-40 dRm
-o0 gEm
-60 dBm
-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.57 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.25336 GHz -47.57 dBm -46.00 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.25560 GHz -47.61 dBm -46.05 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.33928 GHz -41.40 dBm -39.83 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.42084 GHz -39.23 dBm -37.66 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.58916 GHz -38.47 dBm -36.91 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.66792 GHz -45.00 dBm -43.44 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.75392 GHz -47.14 dgm -45.57 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.80720 GHz -46.73 dém -45.16 dB
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Ref Level 10.00 dBm
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Spectrum Emission Mask

Peak Power -1.01dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -247.200 MHz 2.000 MHz 6.40664 GHz -46.89 dém -45.88 dB -5.88 dB
-247.200 MHz | -164.800 MHz 2.000 MHz 6.41800 GHz -47.07 dém -46.06 dB -6.00 dB
-164,800 MHz -83.400 MHz 2.000 MHz 6.50192 GHz -43.63 dBm -42.62 dB -14.79 dB
-83.400 MHz -82.400 MHz 2.000 MHz 6.58164 GHz -36.96 dBm -35.95 dB -16.78 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.74836 GHz -36.31 dBm -35.30 dB -16.13 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.82200 GHz -41.75 dBm -40.74 dB -13.50 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.91192 GHz -46.54 dgm -45.53 dB -5.57 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.08424 GHz -46.37 dém -45.36 dB -5.36 dB
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Date: 1.FEB.2024 01:31:32

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -248,400 MHz 2.000 MHz 6.40896 GHz -47.29 dém -45.78 dB .
-248.400 MHz | -165.600 MHz 2.000 MHz 6.41664 GHz -47.42 dém -45.91 dB .
-165.600 MHz 83,800 MHz 2.000 MHz 6.50000 GHz -43.17 dBm -41.66 dB .
-83.800 MHz -62.800 MHz 2.000 MHz 6.58124 GHz -39.24 dBm -37.72 dB .
82.800 MHz 983.800 MHz 2.000 MHz 6.74876 GHz -38.20 dBm -36.78 dB [
983.800 MHz 165.600 MHz 2,000 MHz 6.74900 GHz -37.85 dam -36.33dB .
165.600 MHz 248,400 MHz 2,000 MHz 6.91280 GHz -46.81 dBm -45.29 dB :
248,400 MHz 400.000 MHz 2.000 MHz 6.99360 GHz -46.61 dBm -45.10 dB .
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Spectrum
Ref Level 10.00 dBm  Offset 14.90 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -2.27 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 6.57400 GHz -47.19 dBm -44.92 dB -4.92 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 6.57856 GHz -47.34 dBm -45.07 dB -5.18 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.66040 GHz -43.51 dBm -41.24 dB -13.26 dB
-83.400 MHz -82,400 MHz 2,000 MHz 6.74164 GHz -37.65 dBm -35.38 dB -16.22 dB
982,400 MHz 83,400 MHz 2.000 MHz 6.90836 GHz -37.45 dBm -35.18 dB -16.01 dB
83.400 MHz 164.800 MHz 2,000 MHz 6.98192 GHz -41.93 dBm -39.66 dB -12.44 dB
164.800 MHz 247.200 MHz 2,000 MHz 7.07216 GHz -49.93 dém -47.66 dB -7.67 db
247.200 MHz 400.000 MHz 2.000 MHz 7.07800 GHz -40.82 dBm -47.55 dB -7.55 dB

JL

Date: 1.FEB.2024 01:34:28

11AX160MIMO_Ant2_6825

Spectrum :%1
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Spectrum Emission Mask Standard: None
Peak Power -1.74 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.53528 GHz -47.11 dBm -45.37 dB -5.37 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.57568 GHz -47.25 dBm -45.51 dB -5.55 dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.65612 GHz -43.77 dBm -42.03 dB -14.08 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.74084 GHz -39.63 dBm -37.90 dB -18.73 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.90916 GHz -38.58 dBm -36.85dB -17.68 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.99048 GHz -43.74 dBm -42.00 dB -14.00 dB
166,400 MHz 249,600 MHz 2,000 MHz 7.07424 GHz -49.90 dém -48.17 dB -8.22 db
249,600 MHz 400.000 MHz 2.000 MHz 7.07648 GHz -49.70 dBm -47.97 dB -7.97 dB
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Date: 1.FEB.2024 01:37:20

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -248,400 MHz 2.000 MHz 6.73344 GHz -46.46 dém -45.30 dB -5.30 dB
-248.400 MHz | -165.600 MHz 2.000 MHz 6.73680 GHz -46.59 dem -45.43 dB -5.46 dB
-165.600 MHz 83,800 MHz 2.000 MHz 6.82144 GHz -40.86 dBm -39.70 dB -11.90 dB
-83.800 MHz -62.800 MHz 2.000 MHz 6.90124 GHz -37.63 dBm -36.67 dB -17.50 dB
82.800 MHz 983.800 MHz 2.000 MHz 7.06876 GHz -36.00 dBm -34.84 dB -15.67 dB
983.800 MHz 165.600 MHz 2,000 MHz 7.14256 GHz -39.87 dBm -38.71dB -11.49 dB
165.600 MHz 248,400 MHz 2,000 MHz 7.23288 GHz -50.28 dém -49.12 dB -0.20 db
248,400 MHz 400.000 MHz 2.000 MHz 7.23344 GHz -50.19 dém -40.03 dB -0.03 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -250,800 MHz 2.000 MHz 6.73216 GHz -45.20 dém -44.83 dB 483 dB
-250,800 MHz | -167.200 MHz 2.000 MHz 6.73432 GHz -45.35 dem -44.98 dB -4.99 dB
-167.200 MHz -84.600 MHz 2.000 MHz 6.81944 GHz -40.90 dBm -40.53 dB -12.69 dB
-84.600 MHz -83.600 MHz 2.000 MHz 6.90044 GHz -38.09 dBm -37.72 dB -18.55 dB
83.600 MHz 84.600 MHz 2.000 MHz 7.06956 GHz -36.54 dBm -36.16 dB -16.99 dB
84.600 MHz 167.200 MHz 2,000 MHz 7.14200 GHz -38.40 dBm -38.03dB -11.02 dB
167.200 MHz 250,800 MHz 2,000 MHz 7.23568 GHz -49.67 dém -49.30 dB -9.31dB
250,800 MHz 400.000 MHz 2.000 MHz 7.24312 GHz -49.59 dBm -40.21 dB -0.21dB
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< Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit .
Mode Antenna | FreqMH2) | o0 | ndex | [dBmmiz] | C2" | [dBmMHZ] | [dBmimbZ | VeIt
26Tone | RUO -6.14 -4.20 | -10.34 <-1.00 PASS
Antl 5955 52Tone | RU37 -5.99 -4.20 | -10.19 <-1.00 PASS
106Tone | RU53 -6.25 -4.20 | -10.45 <-1.00 PASS
26Tone | RUO -5.94 -1.10 -7.04 <-1.00 PASS
Ant2 5955 52Tone | RU37 -5.98 -1.10 -7.08 <-1.00 PASS
106Tone | RU53 -6.26 -1.10 -7.36 <-1.00 PASS
26Tone | RUO -3.03 0.50 -2.53 <-1.00 PASS
total 5955 52Tone | RU37 -2.97 0.50 -2.47 <-1.00 PASS
106Tone | RU53 -3.24 0.50 -2.74 <-1.00 PASS
26Tone | RUO -6.11 -4.20 | -10.31 <-1.00 PASS
Antl 6175 52Tone | RU37 -6.08 -4.20 | -10.28 <-1.00 PASS
106Tone | RU53 -6.08 -4.20 | -10.28 <-1.00 PASS
26Tone | RUO -6.81 -1.10 -7.91 <-1.00 PASS
Ant2 6175 52Tone | RU37 -6.79 -1.10 -7.89 <-1.00 PASS
106Tone | RU53 -6.77 -1.10 -7.87 <-1.00 PASS
26Tone | RUO -3.44 0.50 -2.94 <-1.00 PASS
total 6175 52Tone | RU37 -3.41 0.50 -2.91 <-1.00 PASS
106Tone | RU53 -3.40 0.50 -2.90 <-1.00 PASS
26Tone | RU8 -6.35 -4.20 | -10.55 <-1.00 PASS
Antl 6415 52Tone | RU40 -6.47 -4.20 | -10.67 <-1.00 PASS
11AX20MIMO 106Tone | RU54 -7.03 -4.20 -11.23 <-1.00 PASS
26Tone | RUS8 -6.2 -1.10 -7.30 <-1.00 PASS
Ant2 6415 52Tone | RU40 -5.77 -1.10 -6.87 <-1.00 PASS
106Tone | RU54 -6.71 -1.10 -7.81 <-1.00 PASS
26Tone | RUS8 -3.26 0.50 -2.76 <-1.00 PASS
total 6415 52Tone | RU40 -3.10 0.50 -2.60 <-1.00 PASS
106Tone | RU54 -3.86 0.50 -3.36 <-1.00 PASS
26Tone | RUO -5 -7.00 | -12.00 <-1.00 PASS
Antl 6435 52Tone | RU37 -4.81 -7.00 -11.81 <-1.00 PASS
106Tone | RU53 -4.6 -7.00 -11.60 <-1.00 PASS
26Tone | RUO -5.09 -1.20 -6.29 <-1.00 PASS
Ant2 6435 52Tone | RU37 -5.04 -1.20 -6.24 <-1.00 PASS
106Tone | RU53 -4.65 -1.20 -5.85 <-1.00 PASS
26Tone | RUO -2.03 -0.61 -2.64 <-1.00 PASS
total 6435 52Tone | RU37 -1.91 -0.61 -2.52 <-1.00 PASS
106Tone | RU53 -1.61 -0.61 -2.22 <-1.00 PASS
26Tone | RUO -5.42 -7.00 | -12.42 <-1.00 PASS
Antl 6475 52Tone | RU37 -5.41 -7.00 | -12.41 <-1.00 PASS
106Tone | RU53 -4.89 -7.00 -11.89 <-1.00 PASS
26Tone | RUO -5.97 -1.20 -7.17 <-1.00 PASS
Ant2 6475 52Tone | RU37 | -5.72 | -120| -6.92 <100 | PASS
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106Tone | RU5S3 -5.28 -1.20 -6.48 <-1.00 PASS
26Tone RUO -2.68 -0.61 -3.29 <-1.00 PASS
total 6475 52Tone | RU37 -2.55 -0.61 -3.16 <-1.00 PASS
106Tone | RU53 -2.07 -0.61 -2.68 <-1.00 PASS
26Tone RU8 -5.21 -7.00 -12.21 <-1.00 PASS
Antl 6515 52Tone | RU40 -5.21 -7.00 -12.21 <-1.00 PASS
106Tone | RU54 -5.29 -7.00 -12.29 <-1.00 PASS
26Tone RU8 -5.19 -1.20 -6.39 <-1.00 PASS
Ant2 6515 52Tone | RU40 -4.98 -1.20 -6.18 <-1.00 PASS
106Tone | RU54 -4.98 -1.20 -6.18 <-1.00 PASS
26Tone RUS8 -2.19 -0.61 -2.80 <-1.00 PASS
total 6515 52Tone | RU40 -2.08 -0.61 -2.69 <-1.00 PASS
106Tone | RU54 -2.12 -0.61 -2.73 <-1.00 PASS
26Tone RUO -5.01 -7.70 -12.71 <-1.00 PASS
Antl 6535 52Tone | RU37 -4.87 -7.70 -12.57 <-1.00 PASS
106Tone | RU5S3 -4.85 -7.70 -12.55 <-1.00 PASS
26Tone RUO -4.97 -1.20 -6.17 <-1.00 PASS
Ant2 6535 52Tone | RU37 -4.97 -1.20 -6.17 <-1.00 PASS
106Tone | RU53 -5.38 -1.20 -6.58 <-1.00 PASS
26Tone RUO -1.98 -0.85 -2.83 <-1.00 PASS
total 6535 52Tone | RU37 -1.91 -0.85 -2.76 <-1.00 PASS
106Tone | RU53 -2.10 -0.85 -2.95 <-1.00 PASS
26Tone RUO -4.91 -7.70 -12.61 <-1.00 PASS
Antl 6695 52Tone | RU37 -4.73 -7.70 -12.43 <-1.00 PASS
106Tone | RU53 -4.86 -7.70 -12.56 <-1.00 PASS
26Tone RUO -4.7 -1.20 -5.90 <-1.00 PASS
Ant2 6695 52Tone | RU37 -4.57 -1.20 -5.77 <-1.00 PASS
106Tone | RU5S3 -4.57 -1.20 -5.77 <-1.00 PASS
26Tone RUO -1.79 -0.85 -2.64 <-1.00 PASS
total 6695 52Tone | RU37 -1.64 -0.85 -2.49 <-1.00 PASS
106Tone | RU5S3 -1.70 -0.85 -2.55 <-1.00 PASS
26Tone RUS8 -4.87 -7.70 -12.57 <-1.00 PASS
Antl 6855 52Tone | RU40 -4.69 -7.70 -12.39 <-1.00 PASS
106Tone | RU54 -4.38 -7.70 -12.08 <-1.00 PASS
26Tone RUS8 -4.85 -1.20 -6.05 <-1.00 PASS
Ant2 6855 52Tone | RU40 -4.91 -1.20 -6.11 <-1.00 PASS
106Tone | RU54 -4.36 -1.20 -5.56 <-1.00 PASS
26Tone RUS8 -1.85 -0.85 -2.70 <-1.00 PASS
total 6855 52Tone | RU40 -1.79 -0.85 -2.64 <-1.00 PASS
106Tone | RU54 -1.36 -0.85 -2.21 <-1.00 PASS
26Tone RUO -5.15 -6.10 -11.25 <-1.00 PASS
Antl 6875 52Tone | RU37 -4.96 -6.10 -11.06 <-1.00 PASS
106Tone | RU5S3 -4.95 -6.10 -11.05 <-1.00 PASS
26Tone RUO -5.4 -1.20 -6.60 <-1.00 PASS
Ant2 6875 52Tone | RU37 -5.43 -1.20 -6.63 <-1.00 PASS
106Tone | RU53 -5.2 -1.20 -6.40 <-1.00 PASS
26Tone RUO -2.26 -0.30 -2.56 <-1.00 PASS
total 6875 52Tone | RU37 -2.18 -0.30 -2.48 <-1.00 PASS
106Tone | RU53 -2.06 -0.30 -2.36 <-1.00 PASS
Antl 6895 26Tone RUO -4.3 -6.10 -10.40 <-1.00 PASS
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52Tone | RU37 -4.25 -6.10 -10.35 <-1.00 PASS
106Tone | RU53 -4.48 -6.10 -10.58 =-1.00 PASS
26Tone | RUO -5.22 -3.10 -8.32 <-1.00 PASS
Ant2 6895 52Tone | RU37 -4.98 -3.10 -8.08 <-1.00 PASS
106Tone | RU53 -4.59 -3.10 -7.69 <-1.00 PASS
26Tone | RUO -1.73 -1.46 -3.19 <-1.00 PASS
total 6895 52Tone | RU37 -1.59 -1.46 -3.05 <-1.00 PASS
106Tone | RU53 -1.52 -1.46 -2.98 <-1.00 PASS
26Tone | RUO -4.17 -6.10 -10.27 <-1.00 PASS
Antl 6995 52Tone | RU37 -4.17 -6.10 -10.27 <-1.00 PASS
106Tone | RU53 -4.21 -6.10 -10.31 =-1.00 PASS
26Tone | RUO -4.39 -3.10 -7.49 =-1.00 PASS
Ant2 6995 52Tone | RU37 -4.19 -3.10 -7.29 <-1.00 PASS
106Tone | RU53 -4.63 -3.10 -7.73 <-1.00 PASS
26Tone | RUO -1.27 -1.46 -2.73 <-1.00 PASS
total 6995 52Tone | RU37 -1.17 -1.46 -2.63 <-1.00 PASS
106Tone | RU53 -1.40 -1.46 -2.86 <-1.00 PASS
26Tone | RU8 -4.11 -6.10 -10.21 <-1.00 PASS
Antl 7095 52Tone | RU40 -4.5 -6.10 -10.60 <-1.00 PASS
106Tone | RU54 -4.73 -6.10 -10.83 <-1.00 PASS
26Tone | RU8 -4.23 -3.10 -7.33 <-1.00 PASS
Ant2 7095 52Tone | RU40 -4.64 -3.10 -7.74 <-1.00 PASS
106Tone | RU54 -4.28 -3.10 -7.38 <-1.00 PASS
26Tone | RU8 -1.16 -1.46 -2.62 <-1.00 PASS
total 7095 52Tone | RU40 -1.56 -1.46 -3.02 <-1.00 PASS
106Tone | RU54 -1.49 -1.46 -2.95 =-1.00 PASS

Note:The Duty Cycle Factor and is compensated in the graph.
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Peak Power -12.61 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,700 MHz 200,000 kHz 5.90973 GHz -66.48 dBm -53.87 dB -13.87 dB
-32,700 MHz -21.800 MHz 200,000 kHz 5.92255 GHz -66.91 dBm -54.30 dB -14.57 dB
-21,800 MHz -11.900 MHz 200,000 kHz 5.94303 GHz -48.41 dBm -35.80 dB -15.74 dB
-11.900 MHz -10.900 MHz 200,000 kHz 5.94311 GHz -48.64 dBm -36.03 dB -16.13 dB
10.900 MHz 11.900 MHz | 200.000 kHz 5.96690 GHz -57.34 dBm -44.73 dB -24.83 dB
11.900 MHz 21,800 MHz = 200.000 kHz 5.96696 GHz -56.26 dBm -43.75dB -23.71dB
21.800 MHz 32,700 MHz = 200,000 kHz 5.98766 GHz -67.60 dém -54.99 dB -15.03 dB
32.700 MHz 50,000 MHz = 200,000 kHz 5.99015 GHz -67.28 dém -54.67 dB -14.67 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: O5721N8G5
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D2703E

11AX20MIMO_Ant1_6175_26Tone_RUO

Date: 1.FEB.2024 20:39:32

Spectrum :%1
Ref Level 10.00 dBm Offset 14.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém - -
[
-20 dBm J' L \
-30 dBm — j—
-40 dBm
-50 dBm /
-60 dBm -/ \
T
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.13459 GHz -68.05 dBm -55.51dB -15.51 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.14323 GHz -68.32 dBm -55.78 dB -15.81 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.16332 GHz -48.58 dBm -36.04 dB -15.97 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.16341 GHz -49.22 dBm -36.68 dB -16.78 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.18658 GHz -60.31 dBm -47.77 dB -28.27 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.18661 GHz -59.33 dBm -46.79 dB -26.78 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.20678 GHz -68.12 dém -55.56 dB -15.61 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.22354 GHz -67.25 dém -54.72 dB -14.72 dB
JU ) QnRi e

11AX20MIMO_Antl_6175_52Tone_RU37

Date: 1.FEB.2024 21:03:22

Spectrum :%1
Ref Level 10.00 dBm Offset 14.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém - -
|
-20 dBm f l \
-30 dBm — —
-40 dBm
. .
-50 dBm /
-60 dBm _/ \~_
=TT
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.14241 GHz -67.82 dBm -55.21dB -15.21dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.14321 GHz -68.32 dBm -55.71dB -15.71dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.16340 GHz -48.57 dBm -35.96 dB -15.95 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.16341 GHz -48.66 dBm -36.05 dB -16.15 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.18660 GHz -58.66 dBm -46.04 dB -26.14 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.18670 GHz -58.12 dam -45.50 dB -2541 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.20671 GHz -67.95 dém -55.34 dB -1543 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.21995 GHz -67.25 dém -54.63 dB -14.63 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: O5721N8G5
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR3D2703E

11AX20MIMO_Antl_6175_106Tone_RU53

Date: 1.FEB.2024 21:05:11

Spectrum :%1
Ref Level 10.00 dBm Offset 14.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBém - -
[
-20 dBm f [ Wl \‘
| 1
30 dBm — —
-40 dBm /,
-50 dBm =l /, B
-60 dBm
S i
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.13887 GHz -67.75 dBm -55.17 dB -15.17 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.14325 GHz -68.17 dBm -55.58 dB -15.64 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.16331 GHz -47.41 dBm -34.83 dB -14.75 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.16341 GHz -47.57 dBm -34.98 dB -15.08 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.18660 GHz -56.97 dBm -44.38 dB -24.48 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.18676 GHz -54.99 dBm -42.40 dB -22.27 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.20674 GHz -67.98 dém -55.39 dB -15.46 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.22011 GHz -67.03 dém -54.45 dB -14.45 dB
JU ) QnRi e

11AX20MIMO_Ant2_6175_26Tone_RUO

Date: 1.FEB.2024 21:01:47

Spectrum :%1
Ref Level 10.00 dBm Offset 14.65 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBém
[ 1
-20 dBm { \
|
-30 dBm — .
-40 dBm
-50 dBm 4 = / —,
-60 dBm / \
=TT
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.14224 GHz -67.89 dBm -54.61 dB -14.61dB
-31.650 MHz -21.100 MHz 200,000 kHz 6.14349 GHz -68.13 dBm -54.84 dB -15.01 dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.16344 GHz -48.10 dBm -34.81 dB -14.81 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.16347 GHz -48.99 dBm -35.70 dB -16.00 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.18654 GHz -60.46 dBm -47.17 dB -27.47 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.18660 GHz -60.09 dBm -46.80 dB -26.76 dB
21.100 MHz 31,650 MHz = 200,000 kHz 6.20661 GHz -67.90 dém -54.61 dB -14.66 dB
31.650 MHz 50,000 MHz = 200,000 kHz 6.22440 GHz -67.27 dém -53.98 dB -13.98 dB
JU ) QnRi e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: O5721N8G5
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D2703E

11AX20MIMO_Ant2_6175_52Tone_RU37

Date: 1.FEB.2024 21:04:03

Spectrum :%1
Ref Level 10.00 dBm Offset 14.65 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
f 1
-20 dBm l \
|
-30 dBm — .
-40 dBm
-50 dBm /
e / \_
TOET
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.14217 GHz -67.71 dBm -54.40 dB -14.40 dB
-31.650 MHz -21.100 MHz 200,000 kHz 6.14336 GHz -68.26 dBm -54.95 dB -14.96 dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.16343 GHz -48.52 dBm -35.21 dB -15.19 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.16347 GHz -48.79 dBm -35.48 dB -15.78 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.18655 GHz -59.30 dBm -45.99 dB -26.09 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.18670 GHz -58.70 dBm -45.39 dB -25.26 dB
21.100 MHz 31,650 MHz = 200,000 kHz 6.20659 GHz -67.97 dém -54.66 dB -14.73 dB
31.650 MHz 50,000 MHz = 200,000 kHz 6.22023 GHz -67.23 dém -53.92 dB -13.92 dB
JU ) QnRi e

11AX20MIMO_Ant2_6175_106Tone_RU53

Date: 1.FEB.2024 21:06:26

Spectrum :%1
Ref Level 10.00 dBm Offset 14.65 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
i 1 1
-20 dBm *
-30 dBm / l |
T L
-40 dBm /
-50 dBm /
-60 dBm —7 S
T
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.650 MHz 200,000 kHz 6.13856 GHz -67.52 dBm -54.31dB -14.31dB
-31.650 MHz -21.100 MHz 200,000 kHz 6.14358 GHz -67.76 dBm -54.56 dB -14.81 dB
-21.100 MHz -11.550 MHz 200,000 kHz 6.16339 GHz -47.19 dBm -33.99 dB -13.93 dB
-11.550 MHz -10.550 MHz | 200,000 kHz 6.16345 GHz -47.73 dBm -34.52 dB -14.62 dB
10.550 MHz 11.550 MHz | 200.000 kHz 6.18652 GHz -56.56 dBm -43.36 dB -24.06 dB
11.550 MHz 21,100 MHz | 200.000 kHz 6.18684 GHz -56.17 dBm -42.97 dB -22.73 dB
21.100 MHz 31,650 MHz = 200,000 kHz 6.20665 GHz -67.87 dém -54.67 dB -14.68 db
31.650 MHz 50,000 MHz = 200,000 kHz 6.22049 GHz -67.09 dém -52.88 dB -13.88 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: O5721N8G5
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SPORTON LAB.

FCC RF Test Report

Report No. : FR3D2703E

11AX20MIMO_Ant1_6415_26Tone_RUS

Date: 1.FEB.2024 21:08:46

Spectrum :%1
Ref Level 10.00 dBm Offset 15.08 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm ,’ [ !
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-40 dBm
| [
-50 dBm \
-60 dBm N
70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.37734 GHz -65.89 dBm 51.11dR -11.11dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.38403 GHz -66.36 dBm -51.58 dB -11.85 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.39421 GHz -66.53 dBm 51.75dB -23.76 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.40361 GHz -61.78 dBm -47.00 dB -27.10 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.42640 GHz -50.44 dBm -35.66 dB -15.76 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.42649 GHz -50.09 dBm -35.32dB -15.24 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.44618 GHz -66.59 dBm 51.81 dB -11.84 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.46015 GHz -65.80 dBm -51.02 dB -11.02 dB
)il ) QnRi e

11AX20MIMO_Antl_6415_52Tone_RU40

Date: 1.FEB.2024 21:13:07

Spectrum :%1
Ref Level 10.00 dBm Offset 15.08 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f ] I
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-30 dBm —7 e
-40 dBm
-50 dBm \
-60 dBm
o S
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.69 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.37207 GHz -65.99 dBm -53.30 dB -13.30dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.38382 GHz -66.48 dBm -53.79 dB -13.81dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.40296 GHz -58.24 dBm -45.55 dB -25.00 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.40361 GHz -58.63 dBm -45.94 dB -26.04 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.42638 GHz -47.37 dBm -34.68 dB -15.18 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.42640 GHz -46.92 dBm -34.23dB -14.23 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.44611 GHz -66.14 dém -53.45 dB -13.56 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.44678 GHz -66.01 dBm -52.33 dB -13.33 dB
JU ) [ EEEEER ]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: O5721N8G5
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